ANTIDEPRESSANT SWITCHING
This guide on how to switch between antidepressants is adapted from The South London & Maudsley NHS Trust Prescribing Guidelines (9th Edition) 
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	MAOI - hydrazines
	Withdraw and wait for 2 weeks
	Withdraw and wait for 2 weeks
	Withdraw and wait for 2 weeks
	Withdraw and wait for 2 weeks
	Withdraw and wait for 2 weeks
	Withdraw and wait for 2 weeks
	Withdraw and wait for 2 weeks
	Withdraw and wait for 2 weeks
	Withdraw and wait for 2 weeks

	Tricyclics


	Withdraw and wait for 1 week
	Cross-taper cautiously
	Halve dose + citalopram then slow withdrawal
	Halve dose of fluoxetine then slow withdrawal
	Halve dose of paroxetine then slow withdrawal
	Halve dose of sertraline then slow withdrawal
	Halve dose of Traz/nefaz then slow withdrawal
	Cross-taper cautiously, start with venlafaxine 37.5mg/day
	Cross-taper cautiously

	Citalopram


	Withdraw and wait for 1 week
	Cross-taper cautiously
	_____
	Withdraw then start fluoxetine 10mg/day
	Withdraw then start paroxetine  10mg/day
	Withdraw then start sertraline 25mg/day
	Withdraw before starting titration of trazodone/ nefazodone
	Withdraw citalopram. Start venlafaxine 37.5mg/day. Increase very slowly
	Cross-taper cautiously

	Fluoxetinec

	Withdraw and wait 5-6 weeks
	Stop fluoxetine Start tricyclic at a very low dose and increase very slowly
	Stop fluoxetine Wait 4-7 days Start citalopram at 10mg/day and increase slowly 
	____
	Stop fluoxetine

Wait 4-7 days then start paroxetine 10mg/day
	Stop fluoxetine

Wait 4-7 days.  Start sertraline 25mg/day
	Stop fluoxetine

Wait 4-7 days then start low dose trazodone/ nefazodone 
	Withdraw 

Wait 4-7 days  

 Start venlafaxine 37.5mg/day. Increase very slowly
	Withdraw and start mirtazepine cautiously

	Paroxetine


	Withdraw and wait 2 weeks
	Cross-taper cautiously with very low dose of tricyclicb
	Withdraw and start citalopram
	Withdraw then start fluoxetine
	____
	Withdraw and start sertraline 25mg/day
	Withdraw before staring titration of trazodone/ nefazodone 
	Withdraw.  Start venlafaxine 37.5mg/day. Increase very slowly
	Cross-taper cautiously

	Sertraline


	Withdraw and wait 2 weeksa
	Cross-taper cautiously with very low dose of tricyclicb
	Withdraw and then start citalopram
	Withdraw then start fluoxetine
	Withdraw then start paroxetine
	____
	Withdraw before starting trazodone/ nefazodone
	Withdraw.  Start venlafaxine 37.5mg/day.
	Cross-taper cautiously

	Trazodone/ nefazodone
	Withdraw and wait at least 1 week
	Cross-taper cautiously with very low dose of tricyclic
	Withdraw and then start citalopram
	Withdraw then start fluoxetine
	Withdraw then start paroxetine
	Withdraw then start sertraline
	____
	Withdraw.  Start venlafaxine 37.5mg/day.
	Cross-taper cautiously

	Venlafaxaine


	Withdraw and wait at least 1 week
	Cross-taper cautiously with very low dose of tricyclic
	Cross-taper cautiously Start with 10mg/day
	Cross-taper cautiously Start with 20mg every other day
	Cross-taper cautiously Start with 10mg/day
	Cross-taper cautiously Start with 25mg/day
	Cross-taper cautiously
	_____
	Cross-taper cautiously

	Mirtazepine


	Withdraw and wait for 1 week
	Withdraw then start tricyclic
	Withdraw then start citalopram
	Withdraw then start fluoxetine
	Withdraw then start paroxetine
	Withdraw then start sertraline
	Withdraw then start traz/ nefa
	Withdraw then start venlafaxine
	______

	Stopping


	Reduce over 4 weeks
	Reduce over 4 weeks
	Reduce over 4 weeks
	At 20mg/d just stop. At 40mg/d reduce over 2 weeks
	Reduce over 4 weeks or longer, if necessary
	Reduce over 4 weeks
	Reduce over 4 weeks
	Reduce over  4 weeks or longer, if necessary
	Reduce over 4 weeks


